Current Medications 5/7/09: 

Klonopin 


.25mg twice a day + .50mg at night 

Benicar


40mg once a day 

Armour Thyroid

4 x 30mg tablets twice a day (AM) 

Buspirone


20 mg twice a day (AM & PM) 

Clomipramine


250mg once a day (bedtime) 

Vistaril


25mg once a day (bedtime)

Salicylate


750mg once a day (PM)




Minocycline


100mg every day (AM)

Tramadol 


as needed

Biaxin



1000mg once a day (PM)

Plaquenil 


200mg twice a day (AM & PM)

Current Supplements 

B1



500mg three times a day 

B5



500mg three times a day 

Biotin



5mg three times a day 

Vitamin D


10000 IU twice a day 

Vitamin C


4000mg twice a day

Omega Fish Oil

2400mg twice a day

Adreno distress guard

one tablet, twice a day 


Contains: Rhodiola (>3% rosavins + >1% salidroside), Relora (Magnolia officianalis + Phellodendron amurense) , Perilla oil, Medium Chain Triglycerides (MCTs from raw, palm fruit) , Phosphatidylcholine, Beeswax,Kosher gelatin, Glycerin, Water, Turmeric powder

Boluoke


2 tablets, twice a day 


Contains: lumbrokinase – a oral fibrinolytic supplement

Modafilan


6 tablets, once a day (AM) 


Contains: Organic Iodine, Alginate, Fucoidan, Laminarin


Mushroom Immune Defense
2 tablets, twice a day

Actifolate


2 tablets daily

